SVA RF Test Report of eSpace EGW1500E
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Em #Htten 6 dB : Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

# Agilent Freq/Channel
5 dBm #Atten 6 dB -' Y Ccenter Freq
ey p—— 8.50000008 GHz

PASS LIMITL
Start Freq
6.50880088 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ret -& dBm #ftten 6 dB _ Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Enm #Htten 6 dB - : Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

% Agilent Freg/Channel
Bri #ftten 6 dB lj CenterFreq
16.50808600 GHz

PASS LIMIT1 ‘
StartFreq
14.5080808 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm #0tten 5 dB .I g Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Freg/Channel

Center Freq
205000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 10.13 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm #ftten 6 dB RE=PrYN=e  Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 20008-2011 Agilent Technologies

Sweep 1227 ms i
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

- Agilent Freq/Channel
#Atten & dB - : Center Freq
e 24.508EBAA GHz

PASS LIMITU—
StartFreq
22 .50REEAEA GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Freg/Channel

Center Freq
79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
3.66660068 Hz

. I'H'Iq.. bl

¥

Signal Track

|
P ol g o bbbty oty Off
n —_—

#JEH 918 Hz
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

A dBm Atten 18 dB 57514 ¢ E:". Center Freq

PASS LIMIT1

1587560006 MHz

StartFreq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

#fitten & dB Center Freq

.PHSS LTHITL

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
97 .000ARAA MH=z
Flutn Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref @ dBm Atten 18 dB Center Freq

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130000000 MH=z
h Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

3 AR rten 10 AR vale  Center Freq
dBm '_H|tt._.r| 18 dE 4B | FEA00800 Gl
PARSS LIMITL
|

StartFreq

\ 1.08000008 GHz

Stop Freq

2. 3BABAAAA GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#/BH 3 MHz Sweep 2.667
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

#Htten 14 dB

A :

I
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

% Agilent

et 4 dBm #Atten 14 dE

PASS LIMIT1

A :

I
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Agilent
d the peak limit - dBm.
Atten 18 dE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref © dBnm Atten 10 dB Yol Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

3 dBm Atten 18 dB N Center Freq

|TDHSS LIMITL|_|—|_|_|— 4.50000000 GHz
StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

- Agilent Freq/Channel
GHz
Ret -8 dBm #ftten 6 dB 5 ABm

PASS LIMIT1

Center Freq
125600000 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

B #Atten 6 dB TR TZR | Center Freg

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

- Agilent Freq/Channel
Em #ftten 6 dB ; | : Center Freq
16.5000008 GHz

PASS LIMIT1
StartFreq
14.5600808 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm sAtten 6 dB POV | CenterFreq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Enm #Htten 6 dB | :.-Ei“ Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ret -8 dBm #Atten & dB _ - 5;--. Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 20008-2011 Agilent Technologies

Sweep 1227 ms i

C
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

- Agilent Freq/Channel
#Atten & dB .I R Center Freq
e 24.508EBAA GHz

PASS LIMITU—
StartFreq
22 .50REEAEA GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Freg/Channel

Center Freq
79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
141066666 kHz

Huto Man
1

i'”l"‘1 rh. -ﬁl \u, I |

P st i e i

Freq Offset
i 3.66660068 Hz
A AA ‘ﬁu f
. IJI.HL. |
‘ |m Signal Track
On Off

#JEH 918 Hz
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

5 dBm Atten 16 dB ESYYT:M Center Freq

PASS LIMIT1

1587560006 MHz

StartFreq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

#fitten & dB M Center Freq

.PHSS LTHITL

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
97 .000ARAA MH=z
Flutn Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref @ dBm Atten 18 dB Center Freq

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130000000 MH=z
by Futo Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

i B Fran 161 AR FeRGRE  Conter Freq
dBm '_H|tt._.r| 18 dE | 65086008 Gl
PASS LIMIT1
!

StartFreq

\ 1.08000008 GHz

Stop Freq

2. 3BABAAAA GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#/BH 3 MHz Sweep 2.667
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

#Htten 14 dB

Ampli
-45

A :

-11.42 dBEm

I
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Agilent

Eand Fwr |
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g'é RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

% Agilent

et 4 dBm #Atten 14 dE

PASS LIMIT1

A :

I
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Agilent
d the peak limit - dBm.
Atten 18 dE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref 0 dBm Atten 16 dB IR  CenterFreg

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Freg/Channel

Center Freq
4.50000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Em #Htten 6 dB Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

# Agilent Freq/Channel
& dBm #Atten 6 dB : e Center Freq
ey p—— 8.50000008 GHz

PASS LIMITL
Start Freq
6.50880088 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

% Agilent Freg/Channel
Brn #htten 6 dB RETSR]  Center Freg
16.50808600 GHz

PASS LIMIT1 ‘
StartFreq
14.5080808 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm #Atten 6 dB ! fouj | CenterFreg

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Enm #Htten 6 dB 44.521 ¢ Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm #fitten 6 dB PP Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 20008-2011 Agilent Technologies

Sweep 1227 ms i

C
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

- Agilent Freq/Channel
#Atten & dB Center Freq
e 24.508EBAA GHz

PASS LIMITU—
StartFreq
22 .50REEAEA GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Freg/Channel

Center Freq
79.5000000 kHz

StartFreq
9.00000000 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
3.66660068 Hz

ﬁl"#'"-fr{r].‘n Sign‘éﬂ Track

'y _ralﬂ'ulr.lmlll"nf l"hr.;mjlrl'ﬂ.w ‘h'hr“l,..nll"l
On Oft

11\""-"”‘1HHJI|N‘I.'"$|"¥ h\'ﬂ,'frh l{‘lh""”{l ?""-1 .ﬂl"?"'ll .||'|- le\"w‘ll'l

#JEH 918 Hz
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

B dBm Atten 16 dB : ¥ Center Freq

PASS LIMIT1

1587560006 MHz

StartFreq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

#fitten & dB Center Freq

.PHSS LTHITL

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
97 .000ARAA MH=z
Flutn Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'

Cupyrlght 2008-2011 Agilent Technulugles
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref @ dBm Atten 18 dB Center Freq

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130000000 MH=z
1 Futo Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

. e 10 AR ' PN Center Freq
4B _fitten 18 dB el | 65000000 GHz
PASS LIMIT1
|

StartFreq

\ 1.08000008 GHz

Stop Freq

2. 3BABAAAA GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#/BH 3 MHz Sweep 2.667

Copyright 2000-2811 Agilent Technologies
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

#Htten 14 dB

A :

=7.47 dBm

I
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g'é RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

Agilent

iRk 1
B P o P g g ettt gih‘v‘wm-"—m‘w‘#g*'.w P o™ e
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

% Agilent

Ref 4 dBm #Atten 14 dB

PASS LIMIT1

Ampli
al

A :

I
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Agilent
d the peak limit - dBm.
Atten 18 dE

#BH 18 kHz
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref & dBm Atten 10 dB R P Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

3 dBm Atten 18 dB M CenterFreq

|TDHSS LIMITL|_|—|_|_|— 4.50000000 GHz
StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

B #Atten 6 dB T  Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

# Agilent Freq/Channel
5 dBn sAitten 6 dB PSRN  Center Freq
ey p—— 8.50000008 GHz

PASS LIMITL
Start Freq
6.50880088 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies
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&'& RF Test Report of eSpace EGW1500E

HUAwel FCC ID: QIS-EGW1500E ,

% Agilent

Ref -8 dBm

PASS LIMIT1

Report No: SYBH(R)00665644EB-1

IC ID: 6369A-EGW1500E

#ftten 6 dB

#Il_lI E: H E: MHE

Huawei Proprietary and Confidential

Security Level: Public

Freg/Channel

Mkrl 14.1¢

Center Freq
125600000 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

Sweep 1227 ms i

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

B #Atten 6 dB Pty  Center Freg

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public
Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies

2.2211N40/0_M@2
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

- Agilent Freq/Channel
Mkrl 21.249 @ GHz
F'.—- -8 dBm #Atten 6 dE 54 ELC& " Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

B #Atten 6 dB R | Center Freg

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢

Copyright 2000-2811 Agilent Technologies

Report No: SYBH(R)00665644EB-1 Huawei Proprietary and Confidential Page 855 of 1192
Copyright © Huawei Technologies Co., Ltd.



g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm #ftten 6 dB WIS Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 20008-2011 Agilent Technologies

Sweep 1227 ms i

C
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

- Agilent Freq/Channel
#Atten & dB .I 52 dBm Center Freq
e 24.508EBAA GHz

PASS LIMITU—
StartFreq
22 .50REEAEA GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢

Copyright 2000-2811 Agilent Technologies
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Freg/Channel

Center Freq
79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
141000008 kHz
Auto Man
1
Freq Offset
| 3.00000000 Hz

;| ||

4,&#;”&],”.',.[. "’*f--""r.~.1r1-4"'A"1*u"'»1'"Tr‘r'||"""~111I.-"|I"'-‘Jl"-'I.-'v""-’-tﬁ.r,]'u"'"f'* Signal Track

) .l||"ﬂ|
On Off

ﬂilllJ i Il I'1I'J1I'f||'v hl'- hl"l*I I"JJ W

#JEH 918 Hz

Cupyrlght 2008-2011 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

3 dBm Atten 16 dB Rl CenterFreq

PASS LIMIT1

1587560006 MHz

StartFreq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
97 .000ARAA MH=z
Flutn Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'

Cupyrlght 2008-2011 Agilent Technulugles
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref 0 dBm Atten 18 dB Xe]  CenterFreq

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130000000 MH=z
o Huto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

5 R e 10 AR prPmedE  Conter Freq
dBm '_H|tt._.r| 18 dE | 65086008 Gl
PASS LIMIT1
|

StartFreq

\ 1.08000008 GHz

Stop Freq

2. 3BABAAAA GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#/BH 3 MHz Sweep 2.667

Copyright 2000-2811 Agilent Technologies
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

#Htten 14 dB

A :

I
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Agilent
Eand Puwr I_mj'

1R 1
i S L TR A ﬁ".'}fm-\;x ST P . O R .'Q‘ M‘“‘M PR e
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

% Agilent

Ref 4 dBm #Atten 14 dB

PASS LIMIT1

A :

I
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Agilent
d the peak limit - dBm.
Atten 18 dE

1
1R
w*'~‘"4""V‘r*-h-..n-r‘"*“'v-’"h,r\.nH'r'l"““"'ﬁ-u-,,.aﬁ’d"“"*r-'u1.,w_m“ﬂ-'-'"'“'J'km,ruwu'mumww?“‘mwﬂwwwhwm.

#BH 18 kHz
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref 0 dBm Atten 16 dB 53.329 dBm (PRGN

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Freg/Channel

Center Freq
4.50000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

B #Atten 6 dB WREEYY CenterfFreq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

# Agilent Freq/Channel
5 dBn sAitten 6 dB PPeoNdN  Center Freq
ey p—— 8.50000008 GHz

PASS LIMITL
Start Freq
6.50880088 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ret -8 dBm #Atten & dB g Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

B #Atten 6 dB TR  Center Freg

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

% Agilent Freg/Channel
Brn #htten 6 dB IXISN]  Center Freq
16.50808600 GHz

PASS LIMIT1 ‘
StartFreq
14.5080808 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies

2.2311N40/0_T@1
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

# Agilent Freq/Channel
5 dBn sAitten 6 dB oA  Center Freq
ey p—— 8.50000008 GHz

PASS LIMITL
Start Freq
6.50880088 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm #0tten 5 dB .I g Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Bri #ftten 6 dB PR  Center Freg

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

% Agilent Freg/Channel
Brn #htten 6 dB P | Center Freg
16.50808600 GHz

PASS LIMIT1 ‘
StartFreq
14.5080808 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

#: Agilent Freg/Channel
Mkrl 21.183 5 GHz
Ret -8 dBm #Atten & dB G4 1B Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

B #Atten 6 dB PR | Center Freg

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm #fitten 6 dB RSP  Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 20008-2011 Agilent Technologies

Sweep 1227 ms i

C
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

- Agilent Freq/Channel
#fHtten 6 dB 405 1 Center Freq
e 24.508EBAA GHz

PASS LIMITLI—
StartFreq
22 .50REEAEA GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

A dBm Atten 18 dBE 34! Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

L Freq Offset
Ly 1

B.eRBEEREE Hz
I Ihhhn *Illlﬁlilulrl'#‘ll . I'uh'lﬂ T l, J| ||. . v , h |
A St St g S i o [

Signal Track
0ff

65 BH 300 Hz #VBH 910 Hz : a1 pts)
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

3 dBm Atten 16 dB PSS Center Freq

PASS LIMIT1

1587560006 MHz

StartFreq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

#Atten 6 dB .I N Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'

Cupyrlght 2008-2011 Agilent Technulugles
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref @ dBm Atten 18 dB Center Freq

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130000000 MH=z
N Buto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

- Agilent Freq/Channel
5 dBm Atten 10 dB R | Center Freg

PASS L:lm:l[_l_l . 1.65080088 GHz

StartFreq

\ 1.08000008 GHz

Stop Freq

2. 3BABAAAA GHz

: CF Step
y 130000688 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#VBHW 3 MHz  Sweep 2.667
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

#Htten 14 dB

A :

I
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Agilent
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

% Agilent

Ref 4 dBm #Atten 14 dB

PASS LIMIT1

A :

I
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Agilent
d the peak limit - dBm.
Atten 18 dE

#BH 18 kHz

mpli
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref @ dBr Atten 10 dB 54173 dbm RN

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Freg/Channel

Center Freq
4.50000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Em #Htten 6 dB Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies

2.2411N40/0_T@2
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

- Agilent Freq/Channel
Em #ftten 6 dB ; ) : Center Freq
16.5000008 GHz

PASS LIMIT1
StartFreq
14.5600808 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

#: Agilent Freg/Channel
Mkrl 21.192 56
Ref -8 dBm sftten 6 dB C4.780 dBm Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Bm #Atten & dB TRy  Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ret -& dBm #ftten 6 dB .I 51.4 - 5:". Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 20008-2011 Agilent Technologies

Sweep 1227 ms i

C
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

- Agilent Freq/Channel
shitten 6 dB RTINS Center Freg
T —— 245000008 GHz

PASS LIMITU—
StartFreq
225080808 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Freg/Channel

Center Freq
79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1660000 kHz
Auto Man
i
Freq Offset
| B.00660000 Hz

| f,
L-"f]”'m J“ﬁlrh'.'ﬂ H‘lm“"ﬂpl"‘ "l.”'lfl| Slgnal Track

'ﬁﬂﬁﬂr uﬂfﬂH *1,! Mo rl"'Ju-Jﬁ,l"r-wﬁa,lHq_jl .,-H .1[1,4'”.1'&.!»4 ,|.|1'I,J L n 0ff

#JEH 918 Hz

Cupyrlght 2008-2011 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

3 dBr Atten 16 dB ST Center Freq

PASS LIMIT1

1587560006 MHz

StartFreq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
97 .000ARAA MH=z
Flutn Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'

Cupyrlght 2008-2011 Agilent Technulugles
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref @ dBm Atten 18 dB Center Freq

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130000000 MH=z
i Buto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

5 R neren 10 R M Center Freq
dBm '_H|tt._.r| 18 dE | 65086008 Gl
PASS LIMIT1
|

StartFreq

\ 1.08000008 GHz

Stop Freq

2. 3BABAAAA GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#/BH 3 MHz Sweep 2.667

Copyright 2000-2811 Agilent Technologies
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

#Htten 14 dB

Amplitu
C )

A :

-11.19 dEm

I
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Agilent

Eand Puwr I_mj'

1
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

% Agilent

Ref 4 dBm #Atten 14 dB

PASS LIMIT1

A :

I
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Agilent
d the peak limit - dBm. :
Atten 18 dE Eand Puwr

#BH 18 kHz
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref & dBm Atten 19 dB | W Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Freg/Channel

Center Freq
4.50000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Em #Htten 6 dB Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

- Agilent Freq/Channel
5 dBm #Htten 6 dB : 1 Center Freq
— 5.50000000 GHz

PASS LIMIT1
StartFreq
6.50000808 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ret -& dBm #ftten 6 dB _ Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Bri #ftten 6 dB . ) CenterFreg

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies
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g'é RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

Agilent
d the peak limit - 1Em.

Atten 18 dB

1R i

NPT . . "'"“"‘""“‘"f"'*""2""“'W'fﬂ“umﬂ-*‘wmmﬂnwwﬂwmwwﬂvww

GHz
#/BH 18 kHz
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref 0 dBm Atten 16 dB YAy  Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freqf’ Channel

6dBm _ Atten 10 dB W Center Freq

4.50000000 GHz

PASS LIMIT1
StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Em #ftten 6 dB ; Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Em #Htten 6 dB 49.503 : Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ret -& dBm #ftten 6 dB _ Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

#Atten & dB ! Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

3 dBm #Atten 6 dB ITYSEPEM  Center Freq

PASS LIMIT1

16.5000006 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ret -& dBm #ftten 6 dB .I 5 : 5:". Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

#Atten & dB .I ; Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ret -& dBm #ftten 6 dB _ Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 20008-2011 Agilent Technologies

Sweep 1227 ms i

C
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

#Atten & dB ! : Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

5 dBrm Atten 10 dB W Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
3.66660068 Hz

f

1
s Lil-.lll'll"ﬂ.-hlp.-."lll|lw.|| Jl,-p"". J l'n.-’lll.fq-.,-li II‘-"I"F"H’H" q.".l.l-'ﬁ'l Wi ]IH‘I"LJ" U-,-a.ll' ‘.“_I,"h‘r. n I,I-'h.r.-. Fr‘“l"ll'l"ibh!"

)
™ I|_.l'||r1
el Signal Track
On Off

BW Hz #\BH 918 Hz
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

B dBm Atten 16 dB * : ¥ Center Freq

PASS LIMIT1

1587560006 MHz

StartFreq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

Report No: SYBH(R)00665644EB-1 Huawei Proprietary and Confidential Page 931 of 1192
Copyright © Huawei Technologies Co., Ltd.



\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

#ftten 6 dB YISl  Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'

Cupyrlght 2008-2011 Agilent Technulugles
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref @ dBm Atten 18 dB -. : 5:“. Center Freq

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130000000 MH=z
iy Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

—— e 10 R ' "W Center Freq
dBm '_H|tt._.r| 18 dE | 65086008 Gl

PASS LIMIT1

| StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#/BH 3 MHz Sweep 2.667

Copyright 2000-2811 Agilent Technologies
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

#Htten 14 dB

A :

I
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Agilent

5.29 dBm
Atten 1@
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g'é RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

% Agilent

Ref 4 dBm #Atten 14 dB

PASS LIMIT1

A :

I

2.25.2 Ant 2
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

5 dBm #Htten 6 dB 16,983 ¢ Center Freq

PASS LIMIT1

16.5000006 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm #Atten 6 dB TR Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

#fHtten 6 dB 14.039 :._%:" Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm #0tten 5 dB .I . Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 20008-2011 Agilent Technologies

Sweep 1227 ms i

C
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

#ftten 6 dB -' Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Freg/Channel

Center Freq
79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
| 3.00000600 Hz

|
.

o o A g iona Trag fli

#JEH 918 Hz

Cupyrlght 2008-2011 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

B dBm Atten 16 dB " :s:--' Center Freq

PASS LIMIT1

1587560006 MHz

StartFreq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

efitten 6 dB :_.. B i center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
97 .000ARAA MH=z
Flutn Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'

Cupyrlght 2008-2011 Agilent Technulugles
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref @ dBm Atten 18 dB . : 5:“. Center Freq

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130000000 MH=z
i Futo Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

—— rrer 10 AR WNME  Center Freq
dBm '_H|tt._.r| 18 dE 4B | FEA00800 Gl

PASS LIMIT1

| StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#/BH 3 MHz Sweep 2.667

Copyright 2000-2811 Agilent Technologies
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

#Htten 14 dB

A :

lzi Bm
d dBm

I
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Agilent

5.29 dBm
Atten 1@
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

% Agilent

Ref 4 dBm #Atten 14 dB

PASS LIMIT1

A :

I
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Agilent
d the peak limit - 1Em.

Atten 18 dB

iRk 1
RPN Y P w*"’"““*’wwg‘“"-ww“"'ﬂmwww’ Pettnanm ot A e

#BH 18 kHz
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref @ dBm Atten 18 dBE : C Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

0dBn  Pitten 10 dB i Center Freq

4.50000000 GHz

PASS LIMIT1
StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Em #Htten 6 dB s Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

B #Atten 6 dB SRreRay Center Freg

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm #ftten 6 dB MAPPeNPSN  Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

#ftten 6 dB .I : Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

$UBH 3 MHz  Sweep 12.27 m: (

Copyright 2000-2811 Agilent Technologies

2.2611N20m/8_M@1+2

2.26.1 Ant1l
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ret -& dBm #ftten 6 dB .I 5 C Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies

Report No: SYBH(R)00665644EB-1 Huawei Proprietary and Confidential Page 959 of 1192
Copyright © Huawei Technologies Co., Ltd.



g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

#Atten 6 dB ! W Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies

Report No: SYBH(R)00665644EB-1 Huawei Proprietary and Confidential Page 960 of 1192
Copyright © Huawei Technologies Co., Ltd.



g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

5 dBm #Htten 6 dB .- I Center Freq

PASS LIMIT1

16.5000006 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

# Agilent Freq/Channel
Mkrl 21.184 & GHz
Ret -8 dBm #Atten & dB 54.8365 dBm Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i
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&'& RF Test Report of eSpace EGW1500E

HUAwel FCC ID: QIS-EGW1500E ,

% Agilent

#ftten 6 dB

PASS LIMIT1

BH 1 MHz

Report No: SYBH(R)00665644EB-1

#Il_lI E: H E: MHE

pyright 2000-2011 Agilent Technologies

IC ID: 6369A-EGW1500E

Mkrl 21.244 @ GHz

—447

Sweep 10.13 ms ¢

Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Security Level: Public

Freg/Channel

Center Freq
205000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

Page 964 of 1192



&'& RF Test Report of eSpace EGW1500E

HUAwel FCC ID: QIS-EGW1500E ,

% Agilent

Ref -8 dBm
'| PASS LIMIT1

BH 1 MHz

C

Report No: SYBH(R)00665644EB-1

#ftten 6 dB

#Il_lI E: H E: MHE

IC ID: 6369A-EGW1500E

Security Level: Public

Freg/Channel
6,209 5§ GHz
51.511 dBEm

Center Freq
24.5000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

Sweep 1227 ms i

opyright 20008-2011 Agilent Technologies

Huawei Proprietary and Confidential

Copyright © Huawei Technologies Co., Ltd.
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

#Atten & dB ! : Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

3 dBm Atten 16 dB W Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

1 Freq Offset
ﬁ A.ABRERERE Hz

oy !
LA LTEF P
.. i ,44] i "L‘14’ﬁ*-*'J'f'.-"u'JfH.-'.'"l.ﬁ.,r+-'.¢uhunu~,,1 Signal Track

On Off

L’L-"I.t.'-.l‘ ‘''H"I''{frr'''‘‘‘J._.|n'.’''.''‘'''l1-I'"Il|n'L--a.l"'"'|.ﬂ.''lll'-H]‘''.t1'lIrl.f'-4-‘''"'|.-'|,|'i'''‘'‘|.»-'1|1.-*‘'“.'n-i"‘\"""'i.l'llll.L

BW Hz #\BH 918 Hz
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

A dBm Atten 18 dB Center Freq

PASS LIMIT1

1587560006 MHz

StartFreq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

#fitten 6 dB VPSR  Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'

Cupyrlght 2008-2011 Agilent Technulugles
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref @ dBm Atten 18 dB : 5:“. Center Freq

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130000000 MH=z
o Futo Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

5 R neren 10 R M Center Freq
dBm '_H|tt._.r| 18 dE | 65086008 Gl

PASS LIMIT1

| StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#/BH 3 MHz Sweep 2.667
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g'é RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

#Htten 14 dB

A :

I
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Agilent

5.29 dBm
Atten 1@
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g'é RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

% Agilent

Ref 4 dBm #Atten 14 dB

PASS LIMIT1

A :

I
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Agilent
d the peak limit - 1Em.

Atten 18 dB

1R 1
L S ST T TV Y T VT ST AP ST TUTY PN I iR PR SR P PYY R VT £ SR Ty ¥ |

#BH 18 kHz
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref @ dBm Atten 18 dB 48,727 ¢ 5:“. Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Freg/Channel

_ uenlod il Center Freqg

of 0 dBr 4 50000000 GHz
. PHSS LIMIT1

StartFreq

] 2 SO0BR00 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies

Report No: SYBH(R)00665644EB-1 Huawei Proprietary and Confidential Page 977 of 1192
Copyright © Huawei Technologies Co., Ltd.



g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Em #ftten 6 dB 5A.445 ¢ Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Em #Htten 6 dB : 9 ¢ Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies

2.26.2 Ant 2
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm sAitten 6 dB SRR | Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 20008-2011 Agilent Technologies

Sweep 1227 ms i

C
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

#Atten & dB i . Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

3 dBm Atten 16 dB W Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
3.66660068 Hz

1

. |
. ' Jl.-l'hr.r._,-. "-.-"IJ |l.,|

I'Jllr‘ . l] n 1’ | |I .
|.i.|||'h L \.Il"!"l"d,lllk'-J uf“hrllu.llw-.nf . hll Ll.“I‘J"-"T.’ ny 'h'illl e *JHHW ) d"ﬂ ) |I||]' b h'-.l.l_ir‘. I ‘1|="'|.r'lll"hllll II1JII|‘d'(‘l‘ﬁlﬁlll S | g na I T rac k

On Off

BW Hz #\BH 918 Hz
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

3 dBm Atten 10 dB " M Center Freq

PASS LIMIT1

1587560006 MHz

StartFreq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

#htten & dB W centerfreq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
97 .000ARAA MH=z
Flutn Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'

Cupyrlght 2008-2011 Agilent Technulugles
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref @ dBm Atten 18 dB : 5:“. Center Freq

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130000000 MH=z
1 Huto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

5 R neren 10 R M Center Freq
dBm '_H|tt._.r| 18 dE | 65086008 Gl

PASS LIMIT1

| StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#/BH 3 MHz Sweep 2.667
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

#Htten 14 dB

A :

I
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Agilent

5.29 dBm
Atten 1@
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

% Agilent

Ref 4 dBm #Atten 14 dB

PASS LIMIT1

A :

I
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Agilent
d the peak limit -

dBm.
Atten 16 dE

1R 1
Jl.'..M‘hMl"‘I.J-Whyjn\-'.M-..I'lWM,..4"rQ'N-M‘I-fJI*'-'ﬂMiMWM*.ﬂfﬂﬂuuﬁmmmywmuHM\%

#BH 18 kHz

Report No: SYBH(R)00665644EB-1 Huawei Proprietary and Confidential Page 990 of 1192
Copyright © Huawei Technologies Co., Ltd.



g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref & dBm Atten 16 dB 15,4 Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Freqf’thannel

_ Amenl0dp TN Center Freq

of 0 dBr 4 50000000 GHz
. PHSS LIMIT1

StartFreq

] 2 SO0BR00 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Em #Htten 6 dB Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Em #Htten 6 dB : Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm #fitten 6 dB Yl CenterFreq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

#Atten & dB .I ; Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

& dBm #Htten 6 dB 16.714 C Center Freq

PASS LIMIT1

16.5000006 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

# Agilent Freq/Channel
Mkrl 21.196 & GHz
Ret -8 dBm #Atten & dB g 3 dBm Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

#fHtten 6 dB 349 :._%:" Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

| Stop Freq
T 22.5000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

'es BH 1 MHz ) #VBH 3 MHz Sweep 18.13 m: ( =y,
Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Em #Htten 6 dB Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Em #Htten 6 dB : Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ret -& dBm #ftten 6 dB _ Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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&'& RF Test Report of eSpace EGW1500E

HUAwel FCC ID: QIS-EGW1500E ,

% Agilent

#Htten & dB

PASS LIMIT1

Report No: SYBH(R)00665644EB-1

IC ID: 6369A-EGW1500E

Mkrl 14.176 @
_46.893

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies

Huawei Proprietary and Confidential

Copyright © Huawei Technologies Co., Ltd.

Security Level: Public

Freg/Channel

Center Freq
125600000 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

5 dBm #Htten 6 dB .- : Center Freq

PASS LIMIT1

16.5000006 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm #ftten 6 dB TP  CenterFreq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

#Atten & dB ! Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm #Atten 6 dB ! fof | CenterFreg

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 20008-2011 Agilent Technologies

Sweep 1227 ms i

C
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

#ftten 6 dB -' Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢

Copyright 2000-2811 Agilent Technologies
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Center Freq
79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset

| 0.00000000 Hz
ey ] |

HITY ¥ -H||'F n I l‘ f . | ,
h I’,""I"I LS "'“'IIHMLH l""‘l’“ﬁ“l""-.l‘"pr FrJ'I"1""\"|u\'I|_r-,udfn-'hhﬂr.-rf'l'rl'ﬂ""lil, .h,'u'.h '11"""" "I"llllir'ﬁ-"f'lf ) ‘lll"-ilf"llqll.-"’ml n

Signal Track
Off

#JEH 918 Hz

Cupyrlght 2008-2011 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

3 dBr Atten 16 dB EESYIPM  Center Freq

PASS LIMIT1

1587560006 MHz

StartFreq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
97 .000ARAA MH=z
Flutn Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'

Cupyrlght 2008-2011 Agilent Technulugles
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref @ dBm Atten 18 dB ' Center Freq

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130000000 MH=z
i Buto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

3 AR rrer 10 AR AN Center Freq
dBm '_H|tt._.r| 18 dE . | FEA00800 Gl

PASS LIMIT1

| StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

: CF Step
i 130060806 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#/BH 3 MHz Sweep 2.667

Copyright 2000-2811 Agilent Technologies
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

#Htten 14 dB

A :

I
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g'é RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

Agilent

.29 dBm
Atten 18 dB Band Pwr
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

% Agilent

Ref 4 dBm #Atten 14 dB

PASS LIMIT1

A :

I
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Agilent
d the peak limit -

dBm. :
Atten 18 dB Band Pwr

#BH 18 kHz
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref & dBm Atten 16 dB oWt Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Freg/Channel

 Auen10 B IS Center Freq

of 0 dBr 4 50000000 GHz
. PHSS LIMIT1

StartFreq

] 2 SO0BR00 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies

2.27.2 Ant 2

Report No: SYBH(R)00665644EB-1 Huawei Proprietary and Confidential Page 1021 of 1192
Copyright © Huawei Technologies Co., Ltd.



g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

#Atten 6 dB FEOSTSN  Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

5 dBm #Htten 6 dB .- : Center Freq

PASS LIMIT1

16.5000006 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

- Agilent Freq/Channel
. 244 5 GHz
Ref -8 dBm #Atten 6 dB ARGy  Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

#Atten 6 dB .I ! YN Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ret -& dBm #ftten 6 dB _ 192 - 5:". Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 20008-2011 Agilent Technologies

Sweep 1227 ms i

C
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

#fHtten 6 dB 41.] ; Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢

Copyright 2000-2811 Agilent Technologies
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Freg/Channel

Center Freq
79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

? Freq Offset
” 3.66660068 Hz

]Lw’1n~'m*4n;.\r. Signal Track

I
| {1 | ! .
'IF 'lh L JJLH‘p rq'r hf L\“l. F r.;,ifl.q I"Tqr l“# fl|_|“hl1lll'fjh-' l..‘l'.‘nr P }J-'"|I||1'"||" f| *H'|""IIIh‘l‘IIIH""'"'I‘]'JF“‘""" -r."f".--. [:I N [:I .|: .I:

#JEH 918 Hz

Cupyrlght 2008-2011 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

3 dBr Atten 16 dB ESYOLY:M Center Freq

PASS LIMITL 1587560006 MHz

StartFreq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

Co
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

#Atten 6 dB .I 54,588 N Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'

Cupyrlght 2008-2011 Agilent Technulugles
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref @ dBm Atten 18 dB Center Freq

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130000000 MH=z
i Buto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

. e 10 R " P8 Center Freq
dBm '_H|tt._.r| 18 dE 4B | FEA00800 Gl

PASS LIMIT1

| StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

: CF Step
v 130.680800 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#/BH 3 MHz Sweep 2.667

Copyright 2000-2811 Agilent Technologies
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

#Htten 14 dB

A :

I
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Agilent

5.29 dBm
Atten 1@

Amplitu
-G dBm
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g'é RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

% Agilent

Ref 4 dBm #Atten 14 dB

PASS LIMIT1

mplitu
-44.71 dBm

[ I

1 f

1

I
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g'é RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

Agilent
d the peak limit - 1Em.

Ht.-t-::a:.n 168 dB Eand Fwr

1R

1
.q.w "’W..‘.u,-i,.Mﬂw1.,||Q""*"“"lfllﬁ,..'|.|'|,l'i'-.l“-"'Ul'I-.l-fH-ﬁ.rW-}M*Jﬁ'mwiﬂ'w‘ﬁ*w‘hﬂﬁﬂ*ﬁhwﬂfw

#BH 18 kHz
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref 0 dBm Atten 16 dB RSeRa]  Center Freg

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Freqf’thannel

_ Aren 10 B S Center Freq

of 0 dBr 4 50000000 GHz
. PHSS LIMIT1

StartFreq

] 2 SO0BR00 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Em #Htten 6 dB 26 Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Em #Htten 6 dB : : Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies

Report No: SYBH(R)00665644EB-1 Huawei Proprietary and Confidential Page 1041 of 1192
Copyright © Huawei Technologies Co., Ltd.



g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

- Agilent Freq/Channel
Mkrl 13.715 @ GHz
Ref -8 dBm #ftten 6 dB AR CenterFreq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies

2.2811N40m/8_B@1+2

2.28.1 Ant1l
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freqf’ Channel

6dBm _ Atten 10 dB W Center Freq

4.50000000 GHz

PASS LIMIT1
StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Em #Htten 6 dB Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Em #Htten 6 dB 49,5 Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm #fitten 6 dB Yo  Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies

Report No: SYBH(R)00665644EB-1 Huawei Proprietary and Confidential Page 1046 of 1192
Copyright © Huawei Technologies Co., Ltd.



g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

#fHtten 6 dB 46,39 Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

2 dBm #Atten 6 dB .I -' Center Freq

PASS LIMIT1

16.5000006 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm #Atten 6 dB | " Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

#fHtten 6 dB 366 ¢ Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm #fitten & dB - ™ Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 20008-2011 Agilent Technologies

Sweep 1227 ms i

C
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

#Atten & dB : Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

5 dBm Atten 16 dB W Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
3.66660068 Hz

H H ! .'|
: l.r,f "||'l’|-'|,fl.“' 'I|J L|H[|I 1| '1|| " . ‘ .
P i) '1'#.'.*.‘.-.1{1% m ﬂ.w'.-mﬂ' Signal Track

| ,
h‘ll"'tl.l,h'ﬂ-'q.ﬁij L;-"LI-N‘- I ff"" rl'l,"d' "'r‘~.*‘f"'\"n"h‘-».rn,fm'll,il'r*‘fﬂ J’ b ifllllhll'lill'-lllfk on Ot

BW Hz #\BH 918 Hz
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&'& RF Test Report of eSpace EGW1500E

HUAwel FCC ID: QIS-EGW1500E ,

% Agilent

IC ID: 6369A-EGW1500E

A dBm Atten 18 dBE

PASS LIMIT1

Report No: SYBH(R)00665644EB-1

Huawei Proprietary and Confidential

Security Level: Public

Freg/Channel

Center Freq
1586756000 MHz

-66.561 dBm

StartFreq

OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

Page 1055 of 1192
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

#Atten & dB .I - Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'

Cupyrlght 2008-2011 Agilent Technulugles
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref @ dBm Atten 18 dB Center Freq

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130000000 MH=z
N Buto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

5 R e 10 AR il Center Freq
dBm '_H|tt._.r| 18 dE . 4B | FEA00800 Gl

PASS LIMIT1

| StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#/BH 3 MHz Sweep 2.667

Copyright 2000-2811 Agilent Technologies
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

#Htten 14 dB

A :

97 dBm

I
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Agilent

5.29 dBm
Atten 1@
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

% Agilent

Ref 4 dBm #Atten 14 dB

PASS LIMIT1

A :

I
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Agilent
d the peak limit -

dBm.
Atten 16 dE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref & dBm Atten 18 dB .I 5 - . Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies

2.28.2 Ant 2
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Em #Htten 6 dB : : Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ret -& dBm #ftten 6 dB .I 5 3 5:". Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies

Report No: SYBH(R)00665644EB-1 Huawei Proprietary and Confidential Page 1065 of 1192
Copyright © Huawei Technologies Co., Ltd.



g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

#Atten 6 dB ! YN Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

5 dBm #Htten 6 dB 16.623 ¢ Center Freq

PASS LIMIT1

16.5000006 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies

Report No: SYBH(R)00665644EB-1 Huawei Proprietary and Confidential Page 1068 of 1192
Copyright © Huawei Technologies Co., Ltd.



g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ret -& dBm #ftten 6 dB .I 5 : 5:". Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

- Agilent Freq/Channel
Mkrl 21.285 5 GHz Center Freq
#0tten 6 dB -44.141 dBm 585000000 GHa

PASS LIMIT1

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm #0tten 5 dB .I g Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 20008-2011 Agilent Technologies

Sweep 1227 ms i

C
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

#fHtten 6 dB .I 11.093 : Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

5 dBm Atten 16 dB Rl Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

. Freq Offset
f | 2.00000000 Hz

Vo A |

|

b [ . .

s T e e ! Signal Track
P Tl IF'.\“"l.r{f“"""l.FW 'r‘-‘h-'f""H'r*.fr1‘-.H.i..a'I».-“l‘w-'-l"lr-'llm.ﬂ"" ""'f"q-'n.f'l"ﬂ"ii*i"l'n n - D

BW Hz #\BH 918 Hz
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

B dBm Atten 16 dB " :s:--' Center Freq

PASS LIMIT1

1587560006 MHz

StartFreq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

#Atten 6 dB .I N Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'

Cupyrlght 2008-2011 Agilent Technulugles
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref @ dBm Atten 18 dB -. : 5:“. Center Freq

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.600000 MHz
y Huto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

i B Geren 10 dR 8 Center Freg
dBm '_H|tt._.r| 18 dE . 4B | FEA00800 Gl

PASS LIMIT1

| StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

h CF Step
¢ 130.000806 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#/BH 3 MHz Sweep 2.667

Copyright 2000-2811 Agilent Technologies

Report No: SYBH(R)00665644EB-1 Huawei Proprietary and Confidential Page 1077 of 1192
Copyright © Huawei Technologies Co., Ltd.



SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

#Htten 14 dB

A :

I
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Agilent

5.29 dBm
Atten 1@
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g'é RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

% Agilent

Ref 4 dBm #Atten 14 dB

PASS LIMIT1

A :

lzi Bm
1 dBm

I
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Agilent
d the peak limit -

dBm.
Atten 16 dE

iR 1
M.nw'm*prM#w-'mwmnﬂw'Wmmhﬂvm u%wwwmmuﬂu.wmw

#BH 18 kHz
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref 0 dBm Atten 16 dB ey | Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

0dBn  Pitten 10 dB ’ M Center Freq

4.50000000 GHz

PASS LIMIT1
StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public
# Agilent Freg/Channel

Center Freq
8.50000000 GHz

Em #ftten 6 dB

PASS LIMIT1

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies

2.2911N40m/8_M@1+2

2.29.1 Ant1l
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Freg/Channel

Hmn 16 dB _4; : Center Freq

of 0 dBr 4 50000000 GHz
. PHSS LIMIT1

StartFreq

] 2 SO0BR00 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Bri #ftten 6 dB Xl  Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Em #Htten 6 dB : Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm #ftten 6 dB YR Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

#Atten & dB ; | :._Ei“ Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies

Report No: SYBH(R)00665644EB-1 Huawei Proprietary and Confidential Page 1089 of 1192
Copyright © Huawei Technologies Co., Ltd.



g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

5 dBm #Htten 6 dB .- Center Freq

PASS LIMIT1

16.5000006 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies

Report No: SYBH(R)00665644EB-1 Huawei Proprietary and Confidential Page 1091 of 1192
Copyright © Huawei Technologies Co., Ltd.



g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ret -8 dBm #Atten & dB .I . Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

#Atten 6 dB ! YN Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ret -8 dBm #Atten & dB .I g Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 20008-2011 Agilent Technologies

Sweep 1227 ms i

C
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

#fHtten 6 dB 10.¢ Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

A dBm Atten 18 dB ii". Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

1 Freq Offset
? A.ABRERERE Hz

Signal Track

1 I
i |"'r{-.1II.l,1|"1'I"'-"-.-'*'1.'i'Lln*'.jﬂlft""llli'llf"#l"“"J

"f"'f'"""‘l'l,.'-“h'i”rrr' iyt L ,II-.«"'La"ﬂhq"'J" ‘I‘., *‘“FJ'WI; 1 " " 4"‘!11‘-"-'}"1 , III JIH! ‘|JI|| . on

65 BH 300 Hz #VBH 910 Hz : a1 pts)
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

3 dBr Atten 16 dB ™ Center Freq

PASS LIMIT1

1587560006 MHz

StartFreq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

Report No: SYBH(R)00665644EB-1 Huawei Proprietary and Confidential Page 1097 of 1192
Copyright © Huawei Technologies Co., Ltd.



\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

#Atten 6 dB .I 5 N Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'

Cupyrlght 2008-2011 Agilent Technulugles
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref & dBm Atten 18 dB YR Center Freq

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130000000 MH=z
i Buto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

A AR Arren 10 AR MBS Center Freq
dBm '_H|tt._.r| 18 dE | 65086008 Gl

PASS LIMIT1

| StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

: CF Step
v 130.000008 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#/BH 3 MHz Sweep 2.667
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g'é RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

#Htten 14 dB

A :

I
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g'é RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

Agilent

.29 dBm
Atten 1@

iR 1
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

% Agilent

et 4 dBm #Atten 14 dE

PASS LIMIT1

A :

I
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g'é RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

Agilent
d the peak limit -

dEm. a Mkrl 1.F
Atten 10 dB Eand Fwr -41.7

#BH 18 kHz
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

# Agilent Freg/Channel
Mkrl 2515 @ GHz

Center Freq

Ret 11 dBm Atten 18 dB 150000000 Clio

PASS LIMIT1

StartFreq
2.500000608 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies

2.29.2 Ant 2
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

#Atten & dB ! Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

& dBm #Htten 6 dB : c W CenterFreq

PASS LIMIT1

16.5000006 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm sAtten 6 dB 54,845 B (RGN

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

#ftten 6 dB -' Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm #Atten 6 dB SRS Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 20008-2011 Agilent Technologies

Sweep 1227 ms i

C
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

#ftten 6 dB -' Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Freg/Channel

Center Freq
79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1000000 kHz
Auto Man
1
Freq Offset
| 0.00000000 Hz

F'-g”ﬂ rlfPI HI".'TI. l'lii J;qmrlr.,j'\; ’}Ihr e, ""HH«" f“"f"‘? .Iupkll ’l'l'iw s _I.1|rh iy b uy Tl,f'Hr“Jl lei, e "|"'|” Slgnal Track

On Off

#JEH 918 Hz

Cupyrlght 2008-2011 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

B dBm Atten 16 dB " 52,821 ¢ ¥ Center Freq

PASS LIMIT1

1587560006 MHz

StartFreq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

#fitten & dB Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
97 .000ARAA MH=z
Flutn Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'

Cupyrlght 2008-2011 Agilent Technulugles
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref @ dBm Atten 18 dB _ Center Freq

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.680888 MHz
A Huto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

3 dBin Arrer 160 dR mpale  Center Freq
dBm '_H|tt._.r| 18 dE dB | FEA00800 Gl

PASS LIMIT1

| StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#/BH 3 MHz Sweep 2.667
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g'é RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

#Htten 14 dB

A :

I
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g'é RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

Agilent

5.29 dBm
Atten 1@

Report No: SYBH(R)00665644EB-1 Huawei Proprietary and Confidential Page 1119 of 1192
Copyright © Huawei Technologies Co., Ltd.



g'é RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

% Agilent

Ref 4 dBm #fQtten 14 dB

PASS LIMIT1

H.61 dBm
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g'é RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

Agilent
d the peak limit -

dBm.
Atten 16 dE

#BH 18 kHz
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref & dBm Atten 18 dB .I 5 - . Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Freg/Channel

Hmn 1@ dB Center Freq

of 0 dBr 4 50000000 GHz
. PHSS LIMIT1

StartFreq

] 2 SO0BR00 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Em #Htten 6 dB 59,75 : Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Em #Htten 6 dB .I _ 3.556 ¢ Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ret -8 dBm #Atten & dB _ - 5;--. Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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Report No: SYBH(R)00665644EB-1 Huawei Proprietary and Confidential Page 1126 of 1192
Copyright © Huawei Technologies Co., Ltd.



g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Em #Htten 6 dB Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies

Report No: SYBH(R)00665644EB-1 Huawei Proprietary and Confidential Page 1127 of 1192
Copyright © Huawei Technologies Co., Ltd.



g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Em #Htten 6 dB .I : C Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm #ftten 6 dB RPN  Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

#ftten 6 dB -' Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

5 dBm #Htten 6 dB .- P Center Freq

PASS LIMIT1

16.5000006 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm #0tten 5 dB .I g Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

#fHtten 6 dB .I 44,4 Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ret -& dBm #ftten 6 dB .I 51.4 - 5:". Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 20008-2011 Agilent Technologies

Sweep 1227 ms i

C
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E

% Agilent

#ftten 6 dB

PASS LIMIT1

Report No: SYBH(R)00665644EB-1

BH 1 MHz #BH 3 MHz

pyright 2000-2011 Agilent Technologies

Security Level: Public

Freg/Channel

Mkrl 2B.355 § GHz
WIREZWEM Center Freq
A1.174 dBm ey

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

Sweep 10.13 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

3 dBm Atten 16 dB W Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

i Freq Offset
T 2.00000000 Hz

'h'*u“. |III |
. ! 'L“r'rlll“llr-ﬂ.-"l ‘Ll l'h"ji'f"l,l.ﬁ-r"l"h'l |

| H w A | [} H
W Ty et l'l..'l.;ﬂl".q"il u;'-‘ T, 'l.+li1p|'rlh.h|| '}jll Illilr'mll"i'“u‘ﬂ'h '."-l"ﬂhllllf}‘u* f’"'l"""!:"'r{hl‘.l'lﬂhn ) iPr.'r'},l" Si gna | Track

On Off

BW Hz #\BH 918 Hz
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

3 dBm Atten 16 dB W Center Freq

PASS LIMIT1

1587560006 MHz

StartFreq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

#Atten 6 dB .I N Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref & dBm Atten 18 dBE 1.6 Center Freq

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

i B Geren 10 dR ol Center Freq
dBm '_H|tt._.r| 18 dE | 65086008 Gl

PASS LIMIT1

| StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#/BH 3 MHz Sweep 2.667
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g'é RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

#Htten 14 dB

A :

I
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g'é RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

Agilent

5.29 dBm
Atten 1@

1R
P SR U YU W LY WO . O SR 0 P NP N g
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g'é RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

% Agilent

et 4 dBm #Atten 14 dE

PASS LIMIT1

oy

A 1 .

o

I
[
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g'é RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

Agilent
d the peak limit -

dBm.
Atten 16 dE

#BH 18 kHz
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref 8 dBm Atten 10 dB PEWIPR:n Center Freg

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Freg/Channel

Center Freq
4.50000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies

2.30.2 Ant2
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

2 dBm #Atten 6 dB .I -' 3 ¢ Center Freq

PASS LIMIT1

16.5000006 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

#: Agilent Freg/Channel
Mkrl 21.199 56
Ref -8 dBm sftten 6 dB £4.295 dBm Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

#Atten & dB .I ! : Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm #fitten & dB WP  Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 20008-2011 Agilent Technologies

Sweep 1227 ms i

C

Report No: SYBH(R)00665644EB-1 Huawei Proprietary and Confidential Page 1151 of 1192
Copyright © Huawei Technologies Co., Ltd.



g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

#Atten 6 dB W Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E

% Agilent

A dBm Atten 18 dBE

PASS LIMIT1

|

: |
: 'ﬁlr'l*.ﬂﬁﬁf‘pﬁ_-p,i“lul| L]Il"'k

Report No: SYBH(R)00665644EB-1

EH H: #YEBH 918 Hz
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Security Level: Public

Freg/Channel

Center Freq
79.5000000 kHz

StartFreq
oupled | Rl

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
3.66660068 Hz

0ff
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

3 dBr Atten 16 dB ST Center Freq

PASS LIMIT1

1587560006 MHz

StartFreq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

#htten & dB W centerfreq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
97 .000ARAA MH=z
Flutn Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref @ dBm Atten 18 dB Center Freq

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130000000 MH=z
N Buto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

A AR Cren 10 AR sl Center Freq
dBm '_H|tt._.r| 18 dE . dB | FEA00800 Gl

PASS LIMIT1

| StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#/BH 3 MHz Sweep 2.667
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

#Htten 14 dB

A :

I
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Agilent

.29 dBm
Atten 18 dB Band Pwr

1R 1
Hﬂumwmm-ﬂmwﬁm&uﬁwﬁwwww
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

% Agilent

Ref 4 dBm #Atten 14 dB

PASS LIMIT1

oy

A 1 .

o

I
[
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g'é RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

Agilent
d the peak limit -

dBm. s
Atten 10 dB Band Pwr -40.

1R 1
M-"-.'MM'h'u""‘d“.-r.hi-_w‘-'H"'v'*v‘nw;,-mg-vhd,m.ﬂm'm\».uwmﬂq-p mwﬁwm,w,Lw. R ELEY

#BH 18 kHz
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref 8 dBm Atten 10 dB EETISEREY  Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Freg/Channel

_ uenlod Center Freq

of 0 dBr 4 50000000 GHz
. PHSS LIMIT1

StartFreq

] 2 SO0BR00 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Em #ftten 6 dB ; Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Em #Htten 6 dB : | :.-Ei“ Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ret -8 dBm #Atten & dB GE.O22 ¢ 5;--. Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies

Report No: SYBH(R)00665644EB-1 Huawei Proprietary and Confidential Page 1166 of 1192
Copyright © Huawei Technologies Co., Ltd.
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Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

#Atten 6 dB .I ! Y Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies
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Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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Appendix E.2: Unwanted Emissions
Into Restricted Frequency Bands
(Radiated)
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g'é RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

1 Result Table

NOTE 1: The whole testing range is from “30 MHz to 26.5 GHz (10th harmonics)” is divided into 4 parts
according to the test site settings, which are:
- Part 1: Test range of “30 MHz to 1 GHZ”,
- Part 2: Test range of “1 GHz to 3 GHZ”,
- Part 3: Test range of “3 GHz to 18 GHZz".

Part 4: Test range of “18 GHz to 26.5 GHZz".

NOTE 2: For measurements on smart antenna systems (devices with multiple transmit chains), the test is
performed at all chains to get a final result. The result is the directly measured sum of each
chain.

NOTE 3: In this Appendix, may only the test results and plots under the worst case are reported. The “<
Limit*“ in results table denotes “Not found obvious spikes, or see marked spikes on plots or listed
emissions in result tables”.

EUT Test Range EUT Conf. Maximum Verdict
Placement Emissions
Flatwise 30 MHz to 1 GHz Worst Case (11B/1_M@1) < Limit Pass
1 GHzto 3 GHz Worse Case (11B/1_B@2) < Limit Pass
Worse Case(11B/1_M@1) < Limit Pass
Worse Case (11G/6_B@2) < Limit Pass
Worse Case (11G/6_B@1) < Limit Pass
Worse Case (11N20/0_B@1) < Limit Pass
Worse Case (11N40/0_B@1) < Limit Pass
Worse Case (11N40/0_B@2) < Limit Pass
Worse Case (11N20m/8_B@1+2) < Limit Pass
Worse Case (11N40m/8_B@1+2) < Limit Pass
3 GHz to 18 GHz Worst Case (11B/1_T@1) < Limit Pass
18 GHz to 26.5 GHz | Worst Case (11B/1_M@1) < Limit Pass
Report No: SYBH(R)00665644EB-1 Huawei Proprietary and Confidential Page 1170 of 1192
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g'é RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E ,

IC ID: 6369A-EGW1500E

Security Level: Public

2 Result Plot

2.1 EUT Placement: Flatwise

2.1.1 Testrange of “30 MHz to 1 GHz”

2.1.1.1 Worst Case (11B/1_M@1)

Note: QP detect mode

=2 o

Level [ dews /7 o 1]
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MEASUREMENT RESULT: "R120731002_fin"

2012-7-31 18:00
Frequency
MHz

32.400000
109.200000
333.360000
375.000000
458.760000

Level

dBpv/m

33.60
10.80
38.20
39.30
38.70

Transd Limit Margin Det.
dB dBpV/m dB

-6.8 40.0 6.4 QP
-14.5 43.5 32.7 QP
-8.0 46.0 7.8 QP
-6.7 46.0 6.7 QP
-5.3 46.0 7.3 QP

Height Azimuth Polarization

cm
100.0 182.00
200.0 351.00
100.0 45.00
100.0 32.00
200.0 0.00

deg

VERTICAL
HORIZONTAL
HORIZONTAL
HORIZONTAL
HORIZONTAL

Report No: SYBH(R)00665644EB-1
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g'é RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E

Security Level: Public

2.1.2 Testrange of “1 GHz to 3 GHz”
2.1.2.1 Worse Case (11B/1_ B@2)

Note: Average detect mode
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MEASUREMENT RESULT: "FCC120726104_red"

2012-7-26 11:12

Frequency Level Transd Limit Margin Det. Height Azimuth Polarization
MHz  dBuV/m dB dBuv/m dB cm deg

2333.280000 45.30 0.3 54.0 8.7 -- 200.0 90.00 VERTICAL
2.1.2.2 Worse Case (11B/1_M@1)
Note: Peak detect mode

oT J |

°° 1 TR NPT Twre. . TS

» L o e g U MW" —

MEASUREMENT RESULT: "FCC120726208_red"

2012-7-26 16:17

Huawei Proprietary and Confidential
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g'é RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

Frequency Level Transd Limit Margin Det. Height Azimuth Polarization
MHz  dBpV/m dB dBuv/m dB cm deg

2795.600000 56.20 3.2 74.0 17.8 --- 200.0 0.00 VERTICAL

2.1.2.3 Worse Case (11G/6_B@2)

Note: Average detect mode
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= o
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MEASUREMENT RESULT: "FCC120726107_red"

2012-7-26 11:39
Frequency Level Transd Limit Margin Det.
MHz  dBuV/m dB dBpV/m dB cm deg

Height Azimuth Polarization

2333.280000 45.30 0.3 54.0 8.7 - 200.0 90.00 VERTICAL

2.1.2.4 Worse Case (11G/6_B@1)

Note: Peak detect mode

Level [ adeswEs /7 o ]
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g'é RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E

Security Level: Public

MEASUREMENT RESULT: "FCC120726210_red"

2012-7-26 17:01

Frequency Level Transd Limit Margin Det. Height Azimuth Polarization
MHz  dBpV/m dB dBuv/m dB cm deg
2801.600000 55.80 3.2 74.0 182 --- 200.0 90.00 VERTICAL
2.1.2.5 Worse Case (11N20/0_B@1)
Note: Average detect mode
B -
-o [}
=N e ) " I‘ hd
o T | -
=0 | ot L | I E— -
MEASUREMENT RESULT: "FCC120726109_red"
2012-7-26 11:55
Frequency Level Transd Limit Margin Det. Height Azimuth Polarization
MHz  dBuV/m dB dBuVv/m dB cm deg
2333.280000 44.90 0.3 54.0 9.1 -- 200.0 90.00 VERTICAL
2.1.2.6 Worse Case (11N20/0_B@1)
Note: Peak detect mode
o Jl I |
o W hucaivvaramabliobind 735 ""I"J JLf’ii
Ao st NPT S i

Huawei Proprietary and Confidential

SYBH(R)00665644EB-1
Copyright © Huawei Technologies Co., Ltd.

Report No:

Page 1174 of 1192



g'é RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

MEASUREMENT RESULT: "FCC120726212_red"
2012-7-26 17:46
Frequency Level Transd Limit Margin Det. Height Azimuth Polarization

MHz  dBpV/m dB dBuv/m dB cm deg

2889.200000 56.10 3.5 74.0 179 --- 200.0 270.00 HORIZONTAL

2.1.2.7 Worse Case (11N40/0_B@2)

Note: Average detect mode

Level [ ades /7 mm 1
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MEASUREMENT RESULT: "FCC120726115_red"
2012-7-26 13:12
Frequency Level Transd Limit Margin Det. Height Azimuth Polarization
MHz  dBuV/m dB dBuVv/m dB cm deg
2333.280000 45.10 0.3 54.0 89 --- 200.0 90.00 VERTICAL

2.1.2.8 Worse Case (11N40/0_B@1)

Note: Peak detect mode
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g'é RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

Level [ aBfE /7 m ]

2 o

TSNP -
s o 1 ) ‘AA N ) WW Bt T Saphips.. s

MEASUREMENT RESULT: "FCC120726215_red"
2012-7-26 18:57

Frequency Level Transd Limit Margin Det. Height Azimuth Polarization
MHz  dBuV/m dB dBuv/m dB cm deg

2790.000000 56.10 3.1 74.0 179 --- 200.0 270.00 HORIZONTAL
2.1.2.9 Worse Case (11N20m/8_ B@1+2)
Note: Average detect mode

B I -

co i |

Il | i

h o I | :

= | Lo ) L1 -
MEASUREMENT RESULT: "FCC120726117_red"
2012-7-26 13:28

Frequency Level Transd Limit Margin Det. Height Azimuth Polarization
MHz  dBuV/m dB dBuVv/m dB cm deg

2333.280000 44.90 0.3 54.0 9.1 -- 200.0 90.00 VERTICAL
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g'é RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

2.1.2.10 Worse Case (11N20m/8_B@1+2)

Note: Peak detect mode

Level [ AdBAWEE /7 m b

MEASUREMENT RESULT: "FCC120726218_red"
2012-7-26 19:21
Frequency Level Transd Limit Margin Det. Height Azimuth Polarization

MHz  dBuV/m dB dBuv/m dB cm deg

2792.800000 55.60 3.2 74.0 184 --- 100.0 180.00 HORIZONTAL

2.1.2.11 Worse Case (11N40m/8_B@1+2)

Note: Average detect mode

Level [ 0B /7 mm ]
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MEASUREMENT RESULT: "FCC120726119_red"

2012-7-26 13:44
Frequency Level Transd Limit Margin Det. Height Azimuth Polarization
MHz  dBuV/m dB dBuVv/m dB cm deg
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\S”é RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E

Security Level: Public

2333.120000 44.70 0.3 54.0 93 -- 200.0

2.1.2.12 Worse Case (11N40m/8_B@1+2)

Note: Peak detect mode

90.00 VERTICAL

Level [ AsWEE /7 mm 1

2 o

II

I

B

MEASUREMENT RESULT: "FCC120726222_red"

2012-7-26 19:56

Frequency Level Transd Limit Margin Det.
MHz  dBuV/m dB dBuv/m dB cm
2808.000000 55.50 3.2 74.0 185 --- 100.0

Height Azimuth Polarization

deg

90.00 VERTICAL

Huawei Proprietary and Confidential
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gré RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E

Security Level: Public

2.1.3 Testrange of “3 GHz to 18 GHz”

2.1.3.1 Worse Case (11B/1_T@1)

Note: Average detect mode

Level [ s /7 m 1
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MEASUREMENT RESULT: "FCC120726407_red"

2012-7-30 10:26

Frequency Level Transd Limit Margin Det. Height Azimuth Polarization
MHz  dBuV/m dB dBuv/m dB cm deg
4924.000000 52.60 9.4 54.0 14 --- 100.0 270.00 VERTICAL
2.1.3.2 Worse Case (11B/1_T@1)
Note: Peak detect mode
=° T I"] I I ] Il | Y N |
N AN WWWW A v RN Y e R RSN

- o
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MEASUREMENT RESULT: "FCC120726303_red"
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g'é RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E

Security Level: Public

2012-7-30 15:01

Frequency Level Transd Limit Margin Det. Height Azimuth Polarization
MHz  dBpV/m dB dBuv/m dB cm deg
17988.000000 61.50 29.4 74.0 125 -- 100.0 90.00 VERTICAL
2.1.4 Testrange of “18 GHz to 26.5 GHz”
2.1.4.1 Worst Case (11B/1_M@1)
Note: Average detect mode
MEASUREMENT RESULT: "FCC12061951_red"
2012-7-30 17:49
Frequency Level Transd Limit Margin Det. Height Azimuth Polarization
MHz  dBuV/m dB dBuVv/m dB cm deg
24000.000000 40.90 30.1 54.0 131 - 200.0 0.00 VERTICAL

Huawei Proprietary and Confidential
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Appendix F: Receiver Spurious
Emissions (Radiated, Only for IC
reguirement)
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

1 Result Table

NOTE 1: The whole testing range is from “30 MHz to 8 GHz (3rd harmonics)” is divided into 2 parts, which
are:

- Part 1: Test range of “30 MHz to 1 GHZ”,
- Part 2: Test range of “1 GHz to 8 GHZz".

NOTE 2: For measurements on smart antenna systems (devices with multiple transmit chains), the test is
performed at all chains to get a final result. The result is the directly measured sum of each
chain.

NOTE 3: In this Appendix, may only the test results and plots under the worst case are reported. The “<
Limit* in results table denotes “Not found obvious spikes, or see marked spikes on plots or listed
emissions in result tables”.

EUT Test Range EUT Conf. Maximum Verdict
Placement Emissions
Flatwise 30 MHz to 1 GHz 11x_RX < Limit Pass

1 GHzto 8 GHz 11x_RX < Limit Pass

2 Result Plot
2.1 EUT Placement: Flatwise
2.1.1 Testing Range of “30 MHz to 1 GHz”

2111 11x_RX

Level [ 02 /7 m ]
=2 o

- o

s o

s o

:Z : " -T 1 N P——y | o}
b e R b s

= o ¥

1 o

o
=TT T T 0 T o oToT T o o ToT o oOToT oo ]
-

X

MEASUREMENT RESULT: "R121010203_fin"

2012-10-10 19:49

Frequency Level Transd Limit Margin Det. Height Azimuth Polarization
MHz  dBuvV/m dB dBuv/m dB cm deg
49.860000 29.60 -15.4 40.0 10.4 QP 100.0 118.00 VERTICAL
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g'é RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E

Security Level: Public

250.020000
375.000000
458.760000
625.020000

40.40 -10.1 46.0 5.6 QP
38.90 -6.7 46.0 7.1 QP
39.00 -5.3 46.0 7.0 QP
39.70 -2.3 46.0 6.3 QP

2.1.2 Testing Range of “1 GHz to 8 GHz”

2.1.2.1 11x_RX

100.0 222.00
100.0 210.00
197.0 174.00
114.0 233.00

HORIZONTAL
HORIZONTAL
HORIZONTAL
HORIZONTAL

Lev el [ dBesE /7 m
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MEASUREMENT

2012-10-16 14:01

Frequency

MHz

1999.832000
2333.472000

Level Transd Limit Margin Det.

dBuv/m

43.60
45.70

RESULT: "R121016RX05_fin"

dB dBuvV/m dB

-1.3 53.9 10.3 AV
0.3 53.9 8.2 AV

Height Azimuth Polarization

cm deg

100.0 253.00 VERTICAL

200.0 272.00 HORIZONTAL
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Appendix G: AC Power Line
Conducted Emissions
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g'é RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

1 Result Table

NOTE: In this Appendix, may only the test results and plots under the worst case are reported.

EUT Conf.

Maximum Emissions

Verdict

11B/1_M@1

Not found obvious spikes, or see marked spikes on plots or listed
emissions in result tables.

Pass
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g’& RF Test Report of eSpace EGW1500E

Huawel FCC ID: QIS-EGW1500E ,

IC ID: 6369A-EGW1500E

Security Level: Public

2 Result Plot

2.1 11B/1_M@1

Level [ dBTEE ]
80

[
[
kgt

30 I J\ / r I '\ ........
il
20 T L |
ANALIEES
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e 50k 300Kk 500Kk 1M 2 M 3 M 5 M /M 1 OM 3 0
Frequency [ H=z]
x M ES C120605509 f n
-+ M ES C120605509 f n2
M—e==—=+=23505°525 pre
MEASUREMENT RESULT: "C12060559 fin"
6/5/2012 8:12PM
Frequency Level Transd Limit Margin Detector Line PE
MHz dBuv dB dBuVv dB
0.150000 43.90 9.9 66 221 QP L1 FLO
0.501000 39.70 9.9 56 16.3 QP L2 FLO
1.270500 42.20 9.8 56 13.8 QP L1 FLO
2.301000 38.70 10.1 56 17.3 QP L1 FLO
10.563000 32.20 104 60 27.8 QP L1 FLO
19.711500 23.60 10.6 60 36.4 QP L1 FLO
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MEASUREMENT RESULT: "C12060560_fin"

6/5/2012 8:26PM
Frequency Level Transd Limit Margin Detector Line PE

MHz dBuv dB  dBuv dB
0.168000 43.10 9.9 65 22.0 QP L1 FLO
0.424500 40.20 9.9 57 17.2 QP L2 FLO
1.419000 39.40 9.9 56 16.6 QP L1 FLO
4.987500 39.50 10.2 56 165 QP L1 FLO
8.326500 40.20 10.3 60 19.8 QP L1 FLO
12.768000 37.70 104 60 22.3 QP L1 FLO
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